



PO Box 572455 / Salt Lake City UT 84157-2455 / USA
TEL (801) 262 2448 - FAX (801) 262 9870



AIROSTONE CORPORATION
435 HARRIET STREET
SUITE 100
SAN FRANCISCO CA 94103-4914
USA

Analysis No.	TS-S&T 00570
Report Date	09 September 2006
Date Sampled	16 August 2006
Where Quarried	Unknown
Where Sampled	San Francisco, CA USA
Sample Received	31 August 2006
Sampled By	Client

This is to certify that we have examined: Cast Material 5.5" X 8.0" X 2.25" identified: Paver Cut to 5.5" X 5.5" X 1.0" size by TEi-Testing Services

When examined to the applicable requirements of:

ASTM E96/E96M-05 "Standard Test Methods for Water Vapor Transmission of Materials" Water Method

The above identified material had the following values:

Water Vapor Transmission Rate (WVTR) = 426.27 grains/24 hours per foot²

The attached Report of Test is an integral portion of this summation certificate.



Merrill Gee P.E. – Engineer in Charge

NOTE: ©2003 by Testing Engineers International, Inc. This Document and its attachments if any, may not be reproduced except in its entirety without written permission from TEi. TEi stylized lettering and logo are registered trademarks and use is by contract and/or written permission only.

CAVEAT: This certificate gives the characteristics of the sample tested only. It does not and may not be used to certify the characteristics of the product, nor to imply that the product in general meets the requirements of any standard, nor its acceptability in the marketplace.